;'E“)“() Operating Instructions
b Model 37208

Hydrostatic Test Pump

PIPE TOOLS

Specifications

DIMENSIONS: 33" Lx19”W x 18"H

WEIGHT: 225 lbs 102.5 kg

PUMP: Triplex Plunger: Positive Displacement
Inlet: 32" Garden Hose
Outlet: %2” NPT
Capacity: 3.5gpm / 13.25 Ipm
Pressure: 0 — 3000psi,0-200 bar
Operating Speed: 1725rpm
Lubrication: Continuous oil bath

23.66 0z Special Cat Pump QOil
Shaft Size: 1” solid
MOTOR: 7.5 hp 208-230V, 3 phase,60hz, 21.5 amps
460V, 3 phase, 60hz, 10 amps
CONTROL: Adjustable pressure relief valve

GAUGE: Glycerin filled, 0-4000psi

DISCHARGE HOSE: %" x 10’ (3m), 5000psi

051214



‘uonEIIpIW
1o s3nip ‘[oyodje jo Iduanfjul 2Y) J9pun I[IYm s[oo} ajesado jou o( *
‘suonerado
doys £stou Asaa jo spotsad Buo[ 0) pasodxa JI uopdal0Lg JBF JBag -
‘Poyiew OS puUE SI0OPINO 3sn IO} I|QeNINS SPIOD UOISUIIXD
K[uo 35N ‘SICOPINO Pasn SI [00) UBYA °SPJIO)D) UOSUMNXF 3s() JeopinQ
‘ut 3u1d3nid usym Jjo sI Yo)IMS 2unS 3g  'YIIIMS
uo safuy Yim (00} ur-pa28nyd Lured 1 u0og Supdels JEIUAPIDY ploAY
'313 ‘SI21IND ‘SAIP SE (ONS $INI0S5I00E
uiSueyo usym !FuIdlAIas 2J0J3q 2SM UL JOU UM SJOO] JIIUUOISK( *
‘o81eya ou je wayy Kjddns jpm om @ £I10108) Y1 10BIUOD ‘S1PAYS uoN
-ONAISUI PUB IDUBUIIUIBUL JUILIND JABY JUOP NOA J[ "UONBWIOUI SIY)
SpUBISIapUN pue speal ieiado [00] 2Y) 2uns I '$12YS UONONIISUL
2 ssueuduiew sadoxd saey i1snw siojesado juswdinby -souscssadoe
Suiueys pue Sunesuqn] 10} SUCHONNSUT MO[[0] 2durwiiogad 1sajes
pue 15s2q Joj uea[d pue dieys sjooy dasy Apredesd sjoo] uyeuepy °
‘'sown [pe je 2oueeq pue Sunoojy iodosd dasy ‘yoeaizanQ juoqg
‘[ooy 21e1ado 03 spuey loq 3213 I puz puey inok Suisn ueyl Jajes
s)] ‘[eonouid uaym Niom poy 03 asia Jo sdwig[d 35 *YIOp| 2INIIG
'safpa dieys pue ‘[0 “Je2ay woiy piod daay -ajoridaoss woly 129UU0ISIP
01 ¥ YuedA Jo p1od Aq [00] AuIED 19A3N pio] asnqy },uo(q
‘sasse[r) A19jes asn)
‘sicopino Surylom
USYM PIPUIWWOIIL I8 JBIM])00) pUR $240|F Jaqqny ‘siied Suraow ur
widnes 18 01 Arjamal 10 Furyio[d asoo] oN ‘[aaeddy Jadodg Jeapy -
‘loo) Ainp-Aaeay e jo
qof 3y) op 03 JuswWYdEIE IO |00) J[BWS B 32I0J Juoq °jool ydry asn
"paudisap st 11 yorym
104 2181 2y} 1@ qof 19jes pue 191aq B Op [[Im )] "J00], 3340] 3,uo(]
‘uaip
-[1y2 jo yoeas jo o ase[d dn-payso| 10 ‘ySiy ‘Kip ur spoo], pI 21035 °
‘'VIEV JY0M WOHA FONVLSIA
HAVS V LdAN 39 A1NOHS SHOLISIA TIV “Aemy waxpiiy) daay -
. ._n_.._tu_c_ jnej
punoi3 e Aq p2192301d st yarym 31naa1d e ojur paddngd sy i1 sins ayew
tuonedo] 1am Jo dwep B Ul |0O) J1LIID3|2 uUB Isn jsnw nok Jf -
‘ulel 0] sjoo) ramod asodxa Juoqg )| [[om Bate yiom dasy ‘suofiedo|
19/ Jo dwep ur s[oo) 1amod asn J,u0Q ‘juIWULIjARY SnosBue( PrOAY °
‘Sjuaprooe
S1AUI S3YOUIQ PUEB  SBAIE  pIIAaNN]) uwd]) Bvaly yiop daoy -
‘uo 31 SuIuin) 210§3q [00] WOLF SIYIUIIA pue s£a) Buysnlpy asomay ‘g
“19pio Funyiom ui pue 3aB|d Wi spaens dady ‘|
=§T00L TIV 04

SONINAVM NOILVYEdO TOOL TVIIANID

ONINAVMA

1E0L # waog

'21B)s 0) 2jels wiody Area gorgm s1ySu
I2y10 2aey osie Aewr nok pue ‘syydur 1e8ay o1j109ds nok soAld
Kueirem siy], ‘Ajdde jou Aewr uorsn[ox9 IO UOHIRIIUWI] IA0qQR
o} os ‘safewep [enuanbosuod 10 [BluapPIOUI JO UOHIBITWI] 1O
UOISN[IX3 9] MO[]E JOU OP SIS "V'S'M] swog ‘sefewep [e1)
-uanbasuos pue [ejuaprout uipnoul ‘y1os Aue jo afewep 10]
I[qRI] JOU SI XY-IS[IYA\ "XO-I9[39Y A4 WIOI] D[qe[IeAR Apowal
aAIsn[oXa a1 s1 Jredar 1o yuowadedar yong "uoneuodsuen predaid
BIA NOA 0) pauinjal pue 3agieyds ou 3je ‘vondo ino je paoeid
-31 1o paredal 2q [[Im $1onpold pajuelIBpy XIY-Jo[RAYM JO
J1eyeq vo Lueirem Aue 9A18 03 pazuoyine st uosiad Joyio Jo
‘1a[eap yuade ‘aakojdwe ON JOHIYHH OVA FHL NO NOIL
~dI¥IOSHAd FHL ANOAH Y ANHLXH HOIHM SHIINVIIVM
ON YV AdHL SHI'TddV “IVIO0 O ‘NALLIYM ‘ALNVYI
AVAM YTHLO ON ‘Awuelrem Siyl Aq poI2A0d 10U 9B Ied)
pue Ieam [eUlIOU IO ‘9snge ‘asnsiw O} anp saIn[Iej ‘A[Snoia
-q0 ‘uonezuoyine Jouid SuUIAI231 INOYIIM AI101OR] ) O}
pauinial 2q 0] 3Ie 5]00) ON "YHINHD HOIAYHES AH4ZIYOHL
“NV XAY-JITITHM Aue J0 X0Y-I3[aayp 01 predaid paraay|
-ap 2q 1snut 1onpoid ayepduiod oy ‘Ajuelrem siy) Jo o3ejueApe
oyey o], -diysueuryIiom 1o [BLISJRW Ul §199J9p Jsuiede sonuel
-IeM XOY-I[aaypy Aluelrem X9y -Iajeaypy o) 1dwa-aad Aew
sjonpoad ano ur pasn sjuauodurod JO SI2IM)ORINURT WOLJ SONURLIBA
"(s1010W 210233 SUIpn|oUl) AJURLIEAL JEQX I, PONWI] € 9ARY
yorym sauryoewr 3urpeay) adid jo uondaoxo yuiam ‘SAjueirep

JWNBIT PAATWIT € YaIm $10npoid S)1 SI0A00 XTY-YA THIHM

ALNVIIVAM HINILAAI'T
THLINIT Xd4-dATHIHHMA

ST004 3did




;'E“)"() Operating Instructions
B ol Model 37208

Hydrostatic Test Pump

Output Connection

Gauge

Inlet Connection

Strainer

Sight Glass

Oil Cap

Pressure Relief Valve Knob
Jam Nut

Ball Valve

A
B
C
D
E
F
G
H
|




@E“)"() Operating Instructions
ol Model 37208

Hydrostatic Test Pump
Parts ..., continued

PIPE TOOLS

Motor Start/Stop Switch




WHEELER

RE X Operating Instructions
Model 37208
Hydrostatic Test Pump

PIPE TOOLS

Pressure Feed (or
Gravity Feed) Method: (Preferred Methods)

. Fill the water line (or test vessel) to be tested prior to pump connection.

. Connect water supply hose to the garden hose inlet connection (C) on the pump.

. Open valve and turn water supply on.

. Purge the pump and pressure hose of all air.

. Connect output (pressure) hose between pump output connection (A) and water line
(or vessel) being tested.

. Turn pump on.

7. Purge water line (or vessel) of all air at the highest point of the system.

. Bring water line (or vessel) to pressure. Watch the gauge (B) while pumping. When
the desired pressure is achieved, turn the isolation valve (1) to the “off’ position. The
engine can now be turned off. If pressure drops, there is a leak in the line.

Siphon Method

Use a clean water source

Fill the water line to be tested.
Fill the intake hose (WR PN #34550) with water, then quickly place the hose into a
bucket and turn pump on. (The unit is self-priming once primed.) Continue to pump
until you see the water coming out of the outlet, with little or no air mixed with it.

. Connect the output hose to the water line. Continue on with steps 6 through 8 in
pressure feed method.

Pre-Setting Your Pump
Your pump can be pre-set to a specific pressure easily by adjusting the pressure relief valve.

1. Unscrew (counterclockwise direction) pressure relief valve knob (G) a few turns.
Be sure not to unscrew valve knob all the way as internal parts can be easily lost.
2. Add a ball valve (not supplied with pump) to the end of the high pressure hose.
. Follow steps 2 through 4 from the ‘Pressure Feed Method'.
. As water is flowing out of the high pressure hose, turn the ball valve to the “off”
position.
. Slowly start turning pressure relief valve knob (G) (in the clockwise direction) by
Ya turn increments, until you reach the desired pressure. Maximum pressure is
3000psi. Tighten jam nut (H) to lock pressure relief knob in place.

. Your test pump is now pre-set. This eliminates over-pressurizing the water line (or
the vessel).




WHEELER

RE X Operating Instructions
Model 37208

PIPE TOOLS

Troubleshooting Your Pump

Test pressure not being reached:
« Possible airin line (or vessel)

o Air needs to be purged from system.

o Remove pump from system and follow steps 1 thru 6 of the
“Pre-Setting Your Pump” section.

o If using the Siphon Method and not getting pressure, try the
‘Pressure Feed’ or ‘Gravity Feed Method’ to ensure water is
getting into the pump.

o Check strainer (D) O-Ring for cracks.

o Check inlet quick disconnect (C) O-Ring for cracks

« Pressure relief valve not adjusted properly.

o Turn relief valve counterclockwise and watch for change in

pressure.

Pump Maintenance

« Pump 50/50 antifreeze/water solution through pump after each use to
lubricate internal parts of pump and to avoid freezing in cold weather.
Check strainer O-Ring (D) for cracks prior to each use.
Check oil level through oil sight glass (E) located on front of pump
prior to each use. CAT recommends changing oil after 50 hours
of break-in operation. Change oil every 3 (three) months or after
500 hours of use. Pump requires CAT pump crankcase oil (210z
container), Wheeler Rex PN 276254. Add oil through pump
crankcase cap (F).

« Suction Hose Wheeler Rex PN 34550

CAUTION !
This pump is designed for water only!!

The pump is equipped with an adjustable pressure relief valve (G), which helps protect the system from being
over pressurized. It can be preset by plugging the end of the hose. Turn the adjusting knob clockwise to
increase pressure and counterclockwise to decrease.




;'E‘;'() Operating Instructions
b Model 37208

Hydrostatic Test Pump

PIPE TOOLS

Maintenance

e Lube motor per manufacturer’s specs

o Rotation Sticker - turn pump on to check motor rotation. Correct rotation
is important for proper pump lubrication and max pump life.

e Due to 3-phase wiring, check for proper motor rotation before each use.

Problem:

Motor will not run when turned on
Fix:

Check for “blown” thermal unit.

Thermal Units
Wheeler Rex PN 276387




REX
N
PIPE TOOLS

Q=

37208 Hydrostatic Test Pump

WHEELER




Part No

Description

—_

700943

AXLE ASSEMBLY

700387

CART SIDE

700958

END PLATE

700858

RIGHT HANDLE ASSEMBLY

700859

LEFT HANDLE ASSEMBLY

276752

COTTERLESS PIN W/RING

275639

5/16-18 x 1 3/4" HHCS

NN =2INDIN[(—

275685

5/16" FLAT WASHER

OO N (OB |WIN

275857

5/16-18 HEX NYLON INSERT LOCKNUTS

_ |
A~ |O

275638

5/16 x 1 1/2" HEX HEAD CAP SCREW

154

GRIP

220874

NAME PLATE

275543

POP RIVET, STAR 4-2AAD

275426

1/4-20 ESNA STOP NUT

276330

1/8 x 2 5/16 COTTER PIN

276441

THREADER CART WHEEL

276129

3/4" WASHER

276420

STRAINER ASSEMBLY

275697

1/2" 3000LB FS SCRD 90 ELL

276375

GAUGE, 4000psi

5613

3/8" to 1/4" HEX REDUCING BUSHING

276798

1/2" BALL VALVE

276345

3/8 NPT x 1/2 HOSE SWIVEL ADAPTER

275918

SWIVEL ADAPTER

276468

1/4" PIPE PLUG

275768

3/8" HEX HEAD PLUG

700406

U-BOLT

276801

3/8 HYDRAULIC NIPPLE

276800

TEE

276540

1/4" FLAT WASHER

277184

MOTOR

276789

PUMP

166

5/16-18 x 3/4 HEX HEAD CAP SCREW

276388

STARTER BOX

275189

CORD GRIP

276390

PLUG 220V

276389

90 DEG ELE. SEAL TITE

700954

SEALTIGHT

275004

#10-24 PAN HEAD MACHINE SCREW

275708

#10-24 HEX NYLON INSERT LOCKNUTS

700657

POWER CORD

275915

BYPASS HOSE

275941

HOSE WASHER

275925

SWIVEL NUT

277181

WARNING TAG ***NOT SHOWN***

220577

PRESSURE HOSE ***NOT SHOWN***

34550

SUCTION HOSE ***NOT SHOWN***

276723

TERMINAL ***NOT SHOWN***

276782

TERMINAL ***NOT SHOWN***

276387

THERMAL UNIT ***NOT SHOWN***

276601

WIRE NUT ***NOT SHOWN***

276421

ELECTRICAL LOCKNUT ***NOT SHOWN***

AlWwlwlwlo|mmalmaaa RN (Dm0




WHEELER
L)
N
PIPE TOOLS
Wheeler-Rex e Ashtabula, Ohio
Tel: 800-321-7950 or 440-992-2925 e Fax: 440-992-2925

wheeler@wheelerrex.com e www.wheelerrex.com




